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DESCRIPTION OF THE SAMPLE:
Glazed ceramic slabs 20 x 20 x 2.9 cm not marked.

MANUFACTURER: KERAPLAN S.r.l.
SAMPLING DETAILS:

- Where: ~ --------
-Date: ~ -----e-
- By whom: CUSTOMER
- How (methods):  --------
DATE OF RECEIVAL IN LABORATORY: 28/03/2008

TEST PERFORMED:

Date of Date of
starting ending
ISO 10545 - 3 Determination of water absorption, apparent | 01/04/08 | | 07/04/08 |

porosity, apparent relative density and bulk
density
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ISO 10545-3 - Determination of water absorption, apparent porosity, apparent relative
density and bulk density

6.1 - BOILING METHOD

Water absorption (%) of each slabs:

Sample 1 2 3 4 5
E(b) 3.9 3.3 3.5 3.8 3.4
E(b) Average (%): 3.6
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